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Purpose:

Sample Received:

To determine the level of protection the submitted Laddawn blue film
offers, and compare to VpCI-126 film.

Laddawn blue film bag, 3.5mils

Method: 1) VIA Test CC-027
2) Razor Blade Test CC-004*
3) FTIR analysis
*Cortec Laboratory is not accredited for the test marked
Materials: 1) VIA test kit
2) Razor blade test kit
3) Mil thickness gauge
4) Paragon 1000 FTIR
5) VpClI-126 film 3.5mils
Procedure: The tests were conducted according to standard procedures for each test.
Results:
Razor Blade Test- Carbon Steel Panels
Sample Panel #1 | Panel #2 | Panel #3 | End Result
Submitted Blue film 3.5mils Fail Fail Fail Fail
VpCI-126 film, 3.5 mils Pass Pass Pass Pass
Control Fail - - -
Razor Blade Test- Copper Panels
Sample Panel #1 | Panel #2 | Panel #3 | End Result
Submitted Blue film 3.5mils Fail Fail Fail Fail
VpCI-126 film, 3.5 mils Pass Pass Pass Pass
Control Fail - - -
VIA Test
Sample Plug #1 | Plug#2 | Plug #3 | End Result
Submitted Blue film 3.5mils Grade 3 | Grade 2 | Grade 2 Pass
VpCl-126 film, 3.5 mils Grade 3 | Grade 2 | Grade 3 Pass
Control Grade 0 - - -

The VIA grading system is attached to the end of the report

Interpretations: Submitted blue film is not passing the tests for contact corrosion
protection. Based on attached FTIR graphs, blue film contains insufficient
amount of salt of carboxylic acid and desiccant. Acidic nature of desiccant
prevents corrosion protection when the film is in contact with the metal,

especially in the presence of condensation.

Project #:13-026-1125.bis

Page 2 of 4

Feb. 22, 2013

© 2013, Cortec Corporation. All Rights Reserved. Copying of these materials in any form without the written authorization of

Cortec Corporation Laboratory is strictly prohibited.



Grade 0:

Grade 1:

Grade 2:

Grade 3:

VIA Test Grades (Grade 2 or 3 are passing)

Blind test

No corrosion inhibiting effect
Blind test

Minute corrosion inhibiting effect
Blind test

Medium corrosion inhibiting effect
Blind test

Good corrosion inhibiting effect
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VpClI-126 film, 3.5 mils
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